



## CERTIFICATE OF ANALYSIS

Product Name: 6-Benzylaminopurine (6-BA)      Test Standard: Q/XL010-2005

Batch No.: 20110408      Batch Quantity: 1000KGS

Sample Quantity: 50g      Test Date: April 10<sup>th</sup> 2011

Test Item	Test Standard	Test Result
6-Benzylaminopurine (6-BA)	$\geq 99\%$	99.1%
Water	1 %	0.43%
Melting Point(°C)	234-235	234
Appearance	White crystal	White crystal
Resisues after Ignition	$\leq 0.1\%$	0.092%
Loss on drying	$\leq 0.5\%$	0.47%
Package Quality	Qualified	
Conclusion	This batch goods are qualified	

Analyst:

Package checker:

QC Director: